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TEST REPORT

He =
5 20211005J27504-1
Report ID
FEi A FR: B T TR A [ 7 FOXESS
Sample Name Lithium ion Battery Module Trade Mark

RS A - CM2900 FEARAS : e
Model/Type 57.6V 50Ah 2880Wh Sample status Good
ZAE AL Z# HAEEA TR 2 A
Applicant FOXESS CO,, LTD.
ikl WA i TS DX P XI5 /N #2055 CiEA203

Applicant Address

Room A203, Building C, No 205, Binhai Six Road, New Airport Industry Area, Longwan District,

Wenzhou, Zhejiang Province

A=A 7 HREIEA PR 2 A

Manufacturer FOXESS CO., LTD.

Hodik: WA iR T RIS X 2 HE B X VR /N % 205 5 ClliE A203

Manufacturer Room A203, Building C, No 205, Binhai Six Road, New Airport Industry Area, Longwan District,
Address Wenzhou, Zhejiang Province

PRI AT HHONTEZRAT I AR AT PR A 7]

Test Lab CQC Intime Testing Technology Co., Ltd

k- TN R ETEFF KX 5 KT8 13685 R A FH 4 ik,

Lab Address

East Taihu Technology and Finance City, No.1368 Wuzhong Dadao Rd., Wuzhong Economic
Development Zone, Suzhou, Jiangsu.

IR T fak bePyia fan () @2 W I AR aE T ) 28 -BhREE38.371
Standard Recommendations on the Transport of Dangerous Goods, Manual of Tests and Criteria,
Specification ST/SG/AC.10/11/Rev.7/Section 38.3
RITH FRERA,: R fRah; whdi APMCEER: BRIE: 7o sEERR
T S Altitude Simulation, Thermal Test, Vibration, Shock, External Short Circuit, Crush, Overcharge,
est Item ]
Force Discharge
PFEH M 2021-10-09 SERGITE:  2022-02-07

Receiving Date

Completing Date

RIS FITRTRE A6 LR b 2R
Conclusion The Submitted Sample(s) Meet the Requirement of the Standard.
A - B 20°C+5°C
Test Condition Ambient temperature
T - .
Engineer VZEITES %@M -E
13‘/
‘ »—ET:Q
H % . .
Auditor RIE L {fgi ;\
B Data of issue
Approver XA AMLTE 2022-02-07
ITC-4-B-B72-A 2019-11-01
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R R
Description of the sample
Rk F PER S PR
Test ltem Sample No. Sample State
- BN FBBRIEIR, TR RS
B1~ B2 X .
At first cycle, in fully charged states
T1~T5
- F25NBCEER G, EETHEIRE
B3~ B4 -
After 25 cycles ending in fully charged states
C1-C5 ELNTFERARER, 509 AE AR
At first cycle at 50% of the design rated capacity
T6
C6-C10 25 FEM ARG, 500 AlE 2 R A
After 25 cycles ending at 50% of the design rated capacity
- BN FABRIEIR, TR BERS
B5~ B6 \ .
At first cycle, in fully charged states
T7
B7- B8 BB FERCBAEIRG, 5e 47 R
After 25 cycles ending in fully charged states
- BN FRTBCRIEIS, B RBRRES
C11~C20 : : :
At first cycle, in fully discharged states
T8
45/ AN h3 / S o by N »;QQ

After 25 cycles ending in fully discharged states

ik

Remarks

1, ZFEA R B
This sample is large battery

2, sty PO R 00 R Tt 1 3O o e b R JER R 1 O AT KA
Voltage measurements and short circuit tests of the sample were performed by connecting the battery
Module's bottom interface.
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PRI R
Sample Fundamental Parameters
15 H BH 17 H BH
Item Parameters Item Parameters
HIUE 75 5 (Ah) 50 PRARELE (V) 576
Rated capacity(Ah) Nominal voltage(V) '
BE TURE — /s (Wh) 7o HL PR LR (V)
. 2880 . 65.7
Watt-hour rating(Wh) Limited charge voltage(V)
i =, $éd; yray
Charge current(A) 50 Maximum continous charging 50
9 current (A)
FE L (A . JHLFEL L (A) 50
End charge current(A) ' Discharge current(A)
OB L LR (V) 186 P IS AL 18
End of discharging voltage (V) ' Cell numbers(pcs)
B ORTHCR FRAL (A) 50 SN EMVIVESS PC-0B1-39148A2-
Maximum discharge current(A) Model of cell Al
N ‘—'1:',—‘?5 N "'\*: I N
FH 7 & 75 5 (Ah) 50 R ﬁlfﬂﬁﬁ 1P18S
Capacity of cell(Ah) Permutation of cell
oEHE ©218mm  ol@AE K <18mm
L e LD Cylindrical®=18mm Cylindrical®<<18mm
LS TR d Y
Shape of cell mEEE oflit oAbt
Prismatic Pouch Cell Button Cell
ITC-4-B-B72-A 2019-11-01
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B R

Photos of Sample

¥ B F (Sample photograph) -1

FROM NICKEL TO ENERGY

i & A (Sample photograph) -2
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B R

Photos of Sample

i B A (Sample photograph) -3

v 24 Mnnnnnnnnnnm‘m‘m\ .

TR T T T s

¥ i B F (Sample photograph) -4
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B R

Photos of Sample

¥ 5 B F (Sample photograph) -5

FE 5B F (Sample photograph) -6
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Photos of Sample

¥ B Fr (Sample photograph) -7

FEAn B A (Sample photograph) -8

ITC-4-B-B72-A 2019-11-01

TANLFE B

b A — ARy |



Report ID: 20211005]J27504-1 Page 8 of 24

B R

Photos of Sample

¥ B Fr (Sample photograph) -9
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FE 5B Fr (Sample photograph) -10
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PN TEZRAG I AR A B2 7]
CQC Intime Testing Technology Co.,Ltd
oI
Test Report

LSRIESES
Test results
%K 38.3.4.15 EHEHRAL
Clause 38.3.4.1 Altitude simulation
56 HL AT Lt 2 N 7E T DT BUR T 11.6 T IR AR IR (20 + 5°C) N AFE D6/
WA | it

Test Procedure

Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at
ambient temperature(20+5°C).

BORER
Test
requirement

AR A A AR AT KON TE FE R T % F A AN/ T I0 A e 1)
90%, JiiEE 152k FR{H0.1%)
No leakage, no venting, no disassembly, no rupture and no fire. The open circuit voltage of each test

cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure. Mass
loss limit 0.1%.

RMEER | AN AL AR AR, AE K, BAREEEE WAL
Test results No leakage, no venting, no disassembly, no rupture and no fire. Test data is shown in Annex 1.
45k
Pass/Fail P
Conclusion
ITC-4-B-B72-A 2019-11-01
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CQC Intime Testing Technology Co.,Ltd
oI
Test Report

(ORIUEEES
Test results
Fi s 38.3.4. 2R F AR
Clause 38.3.4.2 Thermal test
TRI6 LA E 2 S AE R ISR FE 4 T 72 £ 2°CI 26 R AR D6/, 42385 FEAE G
T JEEET-40 + 2°CHIARAF NAFIRCER D 6/INN o A s 1K 0 T 2 T) PR e K T [ g 2930
oyl MR ESIT, JLEMA0K, B PTG F AT i AR PR B (20 +
e | SO TE24T.
RO TR A AL, SEFE TR R N 1 55 B 12/
Procedure Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72 + 2°C,
followed by storage for at least six hours at a test temperature equal to -40+ 2°C. The maximum time
interval between test temperature extremes is 30 minutes. This procedure is to be repeated until 10
total cycles are complete, after which all test cells and batteries are to be stored for 24 hours at ambient
temperature (20 5°C).
For large cells and batteries the duration of exposure to the test temperature extremes should be at
least 12 hours.
AT AN AR AT A5 KN TE L T % F AN /N T AT FE R 1)
PARZER | 90%, JREHIHREO.1%)
Test

requirement

No leakage, no venting, no disassembly, no rupture and no fire. The open circuit voltage of each test
cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure. Mass
loss limit 0.1%.

Rl EE R | AR AR AR, AR AEK, BAREE I EER2
Test results No leakage, no venting, no disassembly, no rupture and no fire. Test data is shown in Annex 2.
ghie
Pass/Fail P
Conclusion
ITC-4-B-B72-A 2019-11-01
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» - AN h) /\ ﬁ
AN TR M FRE PR -~ &
CQC Intime Testing Technology Co.,Ltd
/N A
For U 5
Test Report
(ORIUEEES
Test results
K 38.3.4.3 3R
Clause 38.3.4.3 Vibration
R AN RV 2 K T T IRBHL & (H SR BT R AN B il FRL L AR T ABAS Be HERA A% 3B R 50 -
PRENNRIETLWTE, SHEUIRA# M THZEI200Hz, FiEIFI7HZ, #55815504%.
XTEB AN A . AT HzIF 4G, fREFLgn (B KINIEES, BHEMZIE |18 Hz, A5
B IRIERAFED.8 K (SMMFE1.6 Z&K), JRHGINAAR B 2 i Khnig ik 18 gn (2108
50 Hz). 8 KIS AR FF7ES gn B 2444 i #1200 Hz.
XPRBEIBA : ATHZITAR, fRIFL gn MmO KD, BERIRILF|18Hz. K5 R IRIE
TRFFIE0.8 2K (SMWF21.6 =2K), JFHG AR B 3 R Inid ik 22 gn (PF 21425
Hz). W KD AR FFE2 gn BRI 38 1 $1200Hz .
X IRBRE AR AOS = AN FL A B R 222 75 A i — 7 M B R REAT 1200, B3T3/
MRS | o Hrh—ANREN T R0 25T i [
Test Cells and batteries are firmly secured to the platform of the vibration machine without distorting the cells
Procedure in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform
with a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes.
For cells and small batteries: from 7 Hz a peak acceleration of 1 gn is maintained until 18Hz is reached.
The amplitude is then maintained at 0.8 mm(1.6 mm total excursion ) and the frequency Increased until
a peak acceleration of 8 gn occurs (approximately 50 Hz). A peak acceleration of 8 gn is then
maintained until the frequency is Increased to 200 Hz
For large batteries: from 7HZ to a peak acceleration of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm(1.6 mm total excursion) and the frecuency increaseditil a peak
acceleration of 2 gn ocroxmmately 25 Hz). A peak acceleration of 2 gn is then maintained until the
frequency is increased to 200Hz
This cycle shall be repeated 12 times for a total of 3 hours for each of three mutually perpendicular
mounting positions of the cell. One of the directions of vibration must be perpendicular to the teminal
face.
AT AN AR AT ANAE KN TE L T 2% F S AN /N T AT FE s 1)
FRER | 90%, i &1 2 BRAEO.1%)
Test No leakage, no venting, no disassembly, no rupture and no fire. The open circuit voltage of each test
requirement | cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure. Mass
loss limit 0.1%.
REMEE R | AR AR AN AR AFE K BAREEETE LT R3
Test results No leakage, no venting, no disassembly, no rupture and no fire. Test data is shown in Annex 3.
4518
Pass/Fail P
Conclusion

ITC-4-B-B72-A
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FONTEZRAG I AR A R 2 7]
CQC Intime Testing Technology Co.,Ltd
oI
Test Report

=+
%K
Clause

38.3.4.4 A%
38.3.4.4 Shock

W0 5
Test
Procedure

TR FEL Vb R bl 2 P % ] S 2 S RIS AL b, S AR S i ARG F It 2 O BT e
1.
FEAS B ANEE 52 B KOINTE 150 gn Fk R 220 [8]6 2 A0 A2 52 g vy o K HRhZNZE
2NN FES0 gn AR R EEIN [R] 11 Z A0 2 1B 5% b ol

| 1008350

S LI 9 150gn (55

Mass

HHBUIMED B IESZ R TRy, ik
| 30000

)
W%ﬁG%@,ﬁ@%m%ﬁ%%%ﬁ%ﬁESwn@ﬂﬁl HEIMED ARk
PHFFEEITIA] 11 22D IESZ Bl
BEA R B R L 2 = A T T LA L 22 BT R IR T R 8 = b, SRR RS
452 =iy, MAEEZ 18 .

mMass

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will

support all mounting surfaces of each test battery.

Each cell shall be subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of 6

milliseconds. Altematively, large cells may be subjected to a half-sine shock acceleration of 50 gn and

pulse duration of 11 milliseconds.

Small batteries shall be subjected to a half-sine shock of peak acceleration of 150 gn (or
—_—

[ ( 100850

mass

Acceleration(gn )= , which is smaller) and pulse duration of 6 milliseconds. Large
batteries shall be subjected to a half-sine of peak acceleration of 50 gn (or Acceleration(gn )=

s e

[ 30000

| { )

mass ) . . .

N , which is smaller) and pulse duration of 11 milliseconds.
Each battery shall be subjected to three shocks in the positive direction followed by three shocks in the
negative direction of three mutually perpendicular mounting positions of the battery for a total of 18
shocks.

BIARER
Test
requirement

AR AT AR AR ASFE KR e Fth 7 FF 8 H R AS /N T3 A i s Y
90%, JiEHRBRIEO.1%)

No leakage, no venting, no disassembly, no rupture and no fire. The open circuit voltage of each test
cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure. Mass
loss limit 0.1%.

Rrmas R | AR, AL AR AR ANE K BAREEETE LI R4
Test results No leakage, no venting, no disassembly, no rupture and no fire. Test data is shown in Annex 4.
45k
Pass/Fail P
Conclusion
ITC-4-B-B72-A 2019-11-01
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FONTEZRAG I AR A R 2 7]
CQC Intime Testing Technology Co.,Ltd
oI
Test Report

K 38.3.4.5 A ERE B
Clause 38.3.4.5 External short circuit

LI AN FEV 2 0 AR SE R AR E AEST+4°C ST, FEULIR X re it HEAT AN LS A1 FEER S
BEAE RN T°0.1Q, RREERLES B AF il A 5T IR E [R17% 357+4°C /5 2/ ARSI ER L hy X TR
RUER I ZH , AP 7Sl PR v BT U S ) AR B il T ) — 70 2 — IR ORFFIR T R .

S F 7 P Y ZH 0 25T P L R B 4 SRR e

AL IR The cell or battery to be tested shall be temperature stabilized so that its external case temperature

Pro-zeeiiture reaches 57+4°Cand then the cell or battery shall be subjected to a short circuit condition with a total
external resistance of less than 0.1 ohm at 57 +4°C. This short circuit condition is continued for at least
one hour after the cell or battery external case temperature has returned to 57+4°C. In the case of the
large batteries, has decreased by half of the temperature increase observed during the test and
remains below that value. The cell and battery must be observed for a further six hours for the test to be
concluded.

i‘ﬂ‘if%* SMFR AT 170°C, AR, R, A K.

es
requirement | External temperature does not exceed 170°C. No disassembly, no rupture and no fire.
S 4 PSR EEANEIE170°C, AR, AR, AE K, BRI TE W ES
ez 2 5

Test results

External temperature does not exceed 170°C. No disassembly, no rupture and no fire. Test data is
shown in Annex 5.

gE
Pass/Fail P
Conclusion
ITC-4-B-B72-A 2019-11-01
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=+
%K
Clause

38.3.4.6 /BT E

38.3.4.6 Impact/Crush

WD 5
Test
Procedure

ofitily CGEM T EHAAN/NT18.022 K W A TE H i)
Impact(applicable to cylindrical cells not less than 18.0 mm in diameter)
BRI B TR L, B B N15.8mm=0. Imm i A E A BB AE fly, —ER
9.1Kg+0.1KgMEHEN61 + 2.5 cmis BE& B AAE B [BHTE il sz i, AR RPAT
TR B BT 2 R F it O B B 15.8mmifEE . & —ikFE R &2 — i,
R I 20 R L 558 6h 45 TR i
The sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm = 0.1mm
diameter stainless steel bar is to be placed across the centre of the sample. A 9.1 kg = 0.1 kg mass
is to be dropped from a height of 61 £ 2.5 cm on to the sample.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of the 15.8 mm + 0.1lmm diameter curved surface lying

across the centre of the test sample. Each sample is to be subjected to only a single impact. The
battery must be observed for a further six hours for the test to be concluded.

BHRCEH TR 285, B M/ i i M B AR /N T-18.0Z2 K I [ A 7 Fi i)

Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less than
18.0 mm in diammeter

R VR TBE IS AL (A e, 50 FEIBE R, 3l B2 K29 1.5em/s 45 e dF 2k 1
17, EFMICLT =FEAZ —: (@)FE N /)&% 2 13kN+0.78KN; (b) FL it Y i i T B 22
/1>100mV; (c) FEth AR T8 B R 46 )5 B FI50%m LA b o BT T8 A4 e vt v A i i P — [H it
IR SO Y VTG {8 R W 22 B S O 1 1 A2 RNV NS i RN Ml [0 O 5 a0
A U — O ke, FRTB A 20 R B2 eh 4 AL .

A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a
speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the
first of the three options below is reached. (a) The applied force reaches 13 kN + 0.78 kN; (b) The
voltage of the cell drops by at least 100 mV; or (c) The cell is deformed by 50% or more of its original
thickness. A prismatic or pouch cell shall be crushed by applying the force to the widest side. A
button/coin cell shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush
force shall be applied perpendicular to the longitudinal axis. Each test cell or component cell is to be

subjected to one crush only. The battery must be observed for a further six hours for the test to be
concluded.

BORESR
Test
requirement

ANFEIREANERIE170°C, AR, A, A& K.

External temperature does not exceed 170°C.. No disassembly, no rupture and no fire.

LRUIEEES

Test results

HhFei AT 170°C, AR, AR, AE K, BARBEETE LI 26
External temperature does not exceed 170°C. No disassembly, no rupture and no fire. Test data is
shown in Annex 6.

ghie
Pass/Fail P
Conclusion
ITC-4-B-B72-A 2019-11-01
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CQC Intime Testing Technology Co.,Ltd
oI
Test Report

URIESE S
Test results
Fi s 38.3.4.7 TERH
Clause 38.3.4.7 Overcharge
78 R FEL VAL A 2 1) 38 P R ) B R AR 68 70 P PR ) P £ o X0 ) B /0 PR SR B0 T
(a) 4l i pa 47 1Y) 78 P FE R AN I 18 VIR, a6 P g /) F R IV D9 2% T R ) B R e FE
RURERCN22 VA R BUNE . (b)) Al i 00 78 i i I 18 IRy, 6 i) e/
s 2Ny B K78 S R 1. 248 o 1B SEAE PR BRI B2 R BEAT . BEAT IR A I [R] /924 /)N
AR | i it 78 s s AR R Bt 7 K
Test The charge current shall be the twice the manufactures recommended maximum continuous charge
Procedure current. The minimum voltage of the test shall be follows:(a)When the manufactures recommended
charge voltage is not more than 18V, the minimum voltage of the test shall be the lesser of two times
the maximum charge voltage of the battery or 22V.(b)When the manufactures recommended charge
voltage is more than 18V, the minimum voltage of the test shall be 1.2 times the maximum charge
voltage.Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.
The test sample shall be observed for a further 7 days.
BRER ) s, Ak
. No disassembly, no fire.
requirement
RrMas R | AR AN KRR T LI &7
Test results No disassembly, no fire. Test data is shown in Annex 7.
dhit
Pass/Fail P
Conclusion
ITC-4-B-B72-A 2019-11-01
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CQC Intime Testing Technology Co.,Ltd
oI
Test Report

(ORIUEEES
Test results
K 38.3.4.8 BRI
Clause 38.3.4.8 Forced discharge

HLME R IR B N 512V BiR AR SR IDOE R, DLFRIB i 7 R E 1R B KRR SR T8 FRAE
WIGR PR SR A TR
K — AR/ R Ty Z2 -5 3 1Y) PR REL A7 48 5 e vk DA A VAR PV e TR ASRAS L E AR HE FL IR
R FEL L 55 A1) T8 P PR N ) 182 55 T OB A5 B ok DAL ARk 06 UL o 7 S A B PR 45 TR W 5540

WP | W7 K.

Test Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C.

Procedure power supply at an initial current equal to the maximum discharge current specified by the
manufacturer.
The specified discharge current is to be obtained by connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell shall be forced discharged for a time interval (in hours)
equal to its rated capacity divided by the initial test current (in ampere). The test sample shall be
observed for a further 7 days.

BRER ) s, Ak

. No disassembly, no fire.

requirement

RrMas R | AR AFE KRB T I 28

Test results No disassembly, no fire. Test data is shown in Annex 8.

A7l
Pass/Fail P
Conclusion
ITC-4-B-B72-A 2019-11-01

. &

Iwvld



Report ID: 20211005J27504-1

PSRRI AR AR A 7

CQC Intime Testing Technology Co.,Ltd
oI
Test Report

Page 17 of 24

MR H AR
Annex 1. Altitude Simulation
TS ALK HT REHT RE 5 RE S5 OCV/ FREHR &9k
Sample Before test Before test | Aftertest | After test OCV1 Mass Loss |  =°°
No. OCV1 (V) My (kg) oCcV2(V) | Mz (kg) (%) (%)
Bl 60.06 34.73 60.06 34.73 100.00% 0.000%
B2 60.07 34.75 60.06 34.75 99.98% 0.000%
B3 60.06 34.74 60.06 34.74 100.00% 0.000%
B4 60.10 34.73 60.09 34.73 99.98% 0.000%
LR H
Blank
below
ITC-4-B-B72-A 2019-11-01
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PR 235 B R
Annex 2. Thermal test
TS ALK HT REHT RE 5 RE S5 OCV/ FREHR &9k
Sample Before test Before test | Aftertest | After test OCV1 Mass Loss |  =°°
No. OCV1 (V) My (kg) oCcV2(V) | Mz (kg) (%) (%)
Bl 60.06 34.73 60.01 34.71 99.92% 0.058%
B2 60.06 34.75 60.02 34.74 99.93% 0.029%
B3 60.06 34.74 60.01 34.73 99.92% 0.029%
B4 60.09 34.73 60.03 34.73 99.90% 0.000%
LR H
Blank
below
ITC-4-B-B72-A 2019-11-01

™D A s walhdAYAA. &

w



Report ID: 20211005J27504-1

PSRRI AR AR A 7

CQC Intime Testing Technology Co.,Ltd
oI
Test Report

Page 19 of 24

PR 3RS e
Annex 3. Vibration
FEmdm S ALHT RAEHHT A5 R% 5 OCV2/ FE#HEK &9k
Sample Before test Beforetest | Aftertest | After test OCV1 Mass Loss |  =°°
No. OCV1 (V) My (kg) oCcV2(V) | Mz (k@) (%) (%)
B1 60.01 34.71 60.01 34.71 100.00% 0.000%
B2 60.02 34.74 60.01 34.74 99.98% 0.000%
B3 60.01 34.73 60.01 34.73 100.00% 0.000%
B4 60.03 34.73 60.02 34.72 99.98% 0.029%
LN H
Blank
below
ITC-4-B-B72-A 2019-11-01
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PR At
Annex 4.Shock
TS ALHT RAEHHT A5 R% 5 OCV2/ FE#HEK &9k
Sample Before test Beforetest | Aftertest | After test OCV1 Mass Loss |  =°°
No. OCV1 (V) My (kg) oCcV2(V) | Mi (k@) (%) (%)
B1 60.01 34.71 60.01 34.70 100.00% 0.029%
B2 60.01 34.74 60.01 34.74 100.00% 0.000%
B3 60.01 34.73 60.00 34.73 99.98% 0.000%
B4 60.02 34.72 60.02 34.72 100.00% 0.000%
LR H
Blank
below
ITC-4-B-B72-A 2019-11-01
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By S AT A B A
Annex 5. External short circuit
.. BRY A U IR R .
Sample No Voltage before test Initial Temperature Max Temperature Remarks
: v) () ()
Bl 60.01 57.0 57.0
B2 60.01 56.9 56.9
B3 60.00 57.0 57.0
B4 60.02 56.8 56.9
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Annex 6. Impact/Crush
yE By
S*jénféfN%o. vmz\:‘?eﬁfzf?rjiest Initiaﬂﬁrﬁfmu re Max%ijﬁ%ture Rﬁ?fks

() (€) (€)
C1 3.306 23.8 23.9
C2 3.305 23.9 23.9
C3 3.306 24.0 24.0
C4 3.307 23.8 23.8
C5 3.306 23.9 23.9
C6 3.306 24.0 24.0
Cc7 3.305 23.9 23.9
C8 3.306 24.0 24.0
C9 3.306 23.9 23.9
C10 3.306 24.0 24.0
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Annex 7.0vercharge
.. BRY A U IR R .
Sample No Voltage before test Initial Temperature Max Temperature Remarks
: v) () ()
B5 60.04 23.9 23.9
B6 60.02 24.0 24.0
B7 60.01 23.8 23.8
B8 60.13 24.0 24.0
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Annex 8. Forced discharge
- AT AR R .
Sample No. Voltage before test Initial Te[nperature Max Terpperature Remarks
) () ()
Cl1 2.751 23.6 41.6 -
C12 2.763 24.0 43.5 -
C13 2.764 23.6 42.7 -
Cl4 2.758 23.8 44.2 -
C15 2.743 23.9 42.7 -
C16 2.739 24.1 41.6 -
C17 2.755 23.8 41.8 -
C18 2.749 24.0 42.3 -
C19 2.760 23.9 42.7 -
C20 2.751 23.7 43.5 -
c21 2.746 24.0 43.1 -
C22 2.766 24.0 40.9 -
Cc23 2.761 23.8 42.8 -
C24 2.743 24.1 41.5 -
C25 2.739 24.2 41.9 -
C26 2.743 23.9 42.0 -
c27 2.742 24.0 42.3 -
C28 2.750 23.9 41.8 -
C29 2.749 24.0 43.1 -
C30 2.739 23.9 42.0 -
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Statement

1. K% AP @R TF3R0 L4 AL, RAELIFELH.
Don’t copies the report partly, if you don’t obtain the laboratory allow you to do that, unless you copy the whole
report.

2. #3545 R AT BT A A oo A 3K o
The test report is only valid to the sample which has been tested
3. EAARMLERA FX, HAMEREE T H A AN H @R E .

If you have any objection to the test result, please submit it to the laboratory in writing within 10 days after receiving
the report.

4. TAAF o G oL AL BAR MR E =+ B NARER, I AAUH AR A R B AT R R,

The sample must be collected within 30 days after receiving the test report. The overdue sample will be disposed
of as waste by the laboratory itself.

5. bR HEIAE A AT A F, RAERIFD. HRFIRIE.

This report only as a reference for client, can't be considered as a basis for litigation, arbitration and so on.

FMBAR I S AT AR A TR 8]
Test Lab.: CQC Intime Testing Technology Co.,Ltd.
B Ak HOM T R P EHFF AR E T KiE 13685 AR KA £ ki)

Headquarter address: East Taihu Hi-Tech & Finance Town, No0.1368, Wuzhong Road, Wuzhong Economic
Development Zone, Suzhou, China

wR B AL 215104 %, 7% : 0512-66303621
1% A : 0512-66303625 E-mail: cogc_jsz|b@126. com

FNF ORI TA: FO4A® 52365

ZoOEDEFR M WL LT KER19F Pk KFALE10E1020F
W, i£: 0574-63895313

O B E AR EYTAAE XN T —E7139F P 2B A KE13AE
W, 15: 0755-82889188-8118
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